Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espafol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafiol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
[...]
El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que estd siendo revisada por la Comision de Calidad Ambiental de Texas segtin lo
requerido por el Capitulo 39 del Codigo Administrativo de Texas 30. La informacion
proporcionada en este vesumen puede cambiar durante la revision técnica de la solicitud y no
es una representacion ejecutiva fedérale de la solicitud de permiso.

El Distrito de Servicios Publicos Municipales del Condado de Harris 167 (CN600739031) opera
la Instalacion de Tratamiento de Aguas Residuales del Condado de Harris MUD 167
(RN103138335), una planta de proceso de lodos activados operada en modo de mezcla
completa. La instalacion estad ubicada en 4950 Old Greenhouse Road, Katy, en el Condado de
Harris, Texas 77449.

Esta solicitud es para una renovacién de descarga con un flujo promedio anual de 1,600,000
galones por dia de aguas residuales domésticas tratadas a través de los puntos de descarga
001 y 002.

Se espera que las descargas de la instalacion contengan demanda bioquimica de oxigeno
carbonacea a cinco dias (CBODS5), solidos suspendidos totales (TSS), nitrégeno amoniacal
(NH3-N) y Escherichia coli. Contaminantes adicionales potenciales estan incluidos en el
Informe Técnico Doméstico 1.0, Seccion 7. Andlisis de Contaminantes del Efluente Tratado y
la Hoja de Calculo Doméstica 4.0 en el paquete de solicitud de permiso.

Las aguas residuales domésticas se tratan mediante una planta de proceso de lodos activados
y las unidades de tratamiento incluyen una obra de llegada, tanques de aireacién,
clarificadores, digestores de lodos, un filtro prensa de banda y un tanque de contacto con
cloro.

TCEQ-20972 (11/08/2024) Page 2 of 2
Wastewater Individual Permit Application, Plain Language Template



Attachment C
Authorization to Discharge into Bear Creek
(Corresponds to Administrative Report 1.0, Item 10C, Page 8 of 17)



CCONTROL

<
~ TDISTRICT
December 4, 2013 9900 Northwest Freeway
Houston, Texas 77092
713-684-4000
Mr. Keith O'Connor, P.E. - wwwihcfed.org

AECOM
5444 Westheimer Road, Suite 200
Houston, Texas 77056

RE: Wastewater Discharge from HCMUD No. 167
Discharge of 1.2 MGD
TCEQ Discharge Permit # 12834-001
HCFCD Unit U102-02-00

Dear Mr. O'Connor:

The Harris County Flood Control District (HCFCD) has received your application for discharge
into a Flood Control or County facility. Harris County's waterways are impaired for bacteria (E.
coli), therefore HCFCD requests that discharges from HCMUD No. 167 be monitored for
bacteria (E. coli) with the other required parameters. Also, HCFCD requests a copy of the Draft
Permit effluent limits to be forwarded when received from TCEQ. Your application is being
processed and we have no objection at this time to a maximum daily average of 1.2 MGD
discharge of treated wastewater into or toward HCFCD Unit U102-02-00, as long as monitoring
reports for bacteria (E. coli) and Draft Permit effluent limits are submitted to HCFCD.

Please note that construction plans designed in accordance with Harris County Flood Control
District's criteria and other adopted policies must be submitted for review to the Watershed

Management Department.

If you should have any questions or need additonal information, please contact our Stormwater
Quality Department at 713-684-4177.

Sincerely,

Co — oo Zasswe

Catherine A. Elliott
Stormwater Quality Department Manager

CAE:ag
Attachment:  Copy of Application
ce:! Carl Woodward

Rondy Spardella
Project File 450

s:\Environmental\Master Documents (Forms)\NPDES FORMS\13-L12-4aecom U102-02-00 HCMUD No 1687 WWTF Approval Leller.doc



1.

HARRIS COUNTY PUBLIC INFRASTRUCTURE DEPARTMENT
APPLICATION FOR DISCHARGE TO COUNTY OR DISTRICT FACILITY

APPLICANT INFORMATION (I;Icaso print or type)

Owner/Applicant

Name Harris County Municipal Utility District No. 167

Applicant Mailing Address__ 3200 SW Frwy., Ste 2600 City__Houston State TX_zijp 77027
Horne Phone . N/A Daytirne Phori_713-860-6422 pax _713-860-6622 Pager_ N/A
AgenUConsultant Name___Keith O'Connor, P.E. Phone_ 713-267-3135

Agent's Mailing Address__ 5444 Westheimer Rd., Suite 200 State_ TX Zip___17056

2. LOCATION OF PROPERTY

Subdivision__N/A Section N/A Block__ 1 Lot_ N/A Reserve_ C
Street Address__ 4950 01d Greenhouse Rd. Ciy__Katy State__TX zip_ 17449

Survey Name___WW-RR Co., Abstract Number___201805 Acreege_3.0780
Property Tax Account Number, 131 . 046 . 001 - 0003
3. DISCHARGE LOCATION
Attach the following documents in support of the application
A. Detailed Map Showing Discharge Point [x]  KeyMapPage [ 446D  Jettached  GPSLatitude 29 °50.5°05.28 "N
B. Detailed Map Showing downstream Path for one mile afier discharge point [ X ] Longitude 95 ° 42 105.04 gy
4, DISCHARGE PARAMETERS
A, Type ’

[ X ] Treated Sewage Effluent [ 1  Treated Stormwater

[ ] Potable Water [ ]
B. Quantity: 1.2 Millions Gallons PerDay ( [ )Initial [ ]Intermediale [ X )Final )  Check One
C. Quality (Either Current or Proposcd) .

poD:=__ 10 mg/1 TSS=___ 15 mg/1

NH;-N=__ 3 mg/1 Disinfection Type= __chlorination

0= 6 mg/1 Source [ ¥ } Permit Application

Bacteria (Ecoli or Enterococcus) = Dal t\\l . { )Other:

C 3 Specify
5. OTHER PERMITS/APPLICATION: g I
[ JNew [ JRencwal [X]Amendment

[X ] TCEQ Discharge Permit# __12834-001

{ ] Harris County Notice # [ )Hanis County Development Permit #
[ ]Other:
1 Keith O'Connor. P.E. , the undersigned have carcfully reviewed this application and my answers to all questions. To the
best of imy knowledge, the answers are all truc and correct. /2 j V
SIGNATURE of Applicant/Agent/Consullant or Attomney w Date “ / Lgll tl

Recelving Date Appllcatl ecelved...
Applicant Number Planchecker g‘,{ t: =
Request No, Approved By )
Project ID No. U l O’? _ 024 ﬁm Date DEC 0 3 20‘3
Clerk & Date Vio No.
NO FACSIMILE’S PLEASE 9900 Northwest Frwy Houston TX 77092-8615 . FHCED FPM 99-0000
(713) 956-3000 ENVIRONMENTAL SERAGHS

roy 11-18.10

onID: M232994



Attachment D
Supplemental Permit Information Form (SPIF)



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL
TPDES WASTEWATER PERMIT APPLICATIONS

TCEQ USE ONLY:

Application type: _____Renewal Major Amendment ___Minor Amendment _____New
County: Segment Number:

Admin Complete Date:

Agency Receiving SPIE:

____ Texas Historical Commission _______U.S. Fish and wildlife

_ Texas Parks and Wildlife Department ______ U.S. Army Corps of Engineers

This form applies to TPDES permit applications only. (Instructions, Page 53)

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by
our agreement with EPA. If any of the items are not completely addressed or further information
is needed, we will contact you to provide the information before issuing the permit. Address
each item completely.

Do not refer to your response to any item in the permit application form. Provide each
attachment for this form separately from the Administrative Report of the application. The
application will not be declared administratively complete without this SPIF form being
completed in its entirety including all attachments. Questions or comments concerning this form
may be directed to the Water Quality Division’s Application Review and Processing Team by
email at WQ-ARPTeam®@tceq.texas.gov or by phone at (512) 239-4671.

The following applies to all applications:
1. Permittee: Harris County Municipal Utility District 167

Permit No. WQO00 0012834001 EPA ID No. TX 0094307

Address of the project (or a location description that includes street/highway, city/vicinity,
and county):

4950 0ld Greenhouse Rd, Houston TX 77449,

TCEQ-20971 (08/31/2023) Page 1 of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



Provide the name, address, phone and fax number of an individual that can be contacted to
answer specific questions about the property.

Prefix (Mr., Ms., Miss): Mr.

First and Last Name: Robert S. Wempe

Credential (P.E, P.G., Ph.D., etc.): P.E.

Title: Vice President

Mailing Address: 2107 CityWest Boulevard, Third Floor

City, State, Zip Code: Houston, TX 77042

Phone No.: 713-428-2400 Ext.: Fax No.:

E-mail Address: BWempe@pape-dawson.com

2. List the county in which the facility is located: Harris

3. If the property is publicly owned and the owner is different than the permittee/applicant,
lease list the owner of the property.

Harris County Municipal Utility District 167

4. Provide a description of the effluent discharge route. The discharge route must follow the flow
of effluent from the point of discharge to the nearest major watercourse (from the point of
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify
the classified segment number.

Via outfall 002 to Bear Creek, then to South Mayde Creek, thence to Buffalo Bayou above
tidal in Segment No, 1014 of the San Jacinto River Basin.

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries
plotted and a general location map showing the project area. Please highlight the discharge
route from the point of discharge for a distance of one mile downstream. (This map is
required in addition to the map in the administrative report).

Provide original photographs of any structures 50 years or older on the property.
Does your project involve any of the following? Check all that apply.
[0 Proposed access roads, utility lines, construction easements
[0 Visual effects that could damage or detract from a historic property’s integrity
O Vibration effects during construction or as a result of project design

[0 Additional phases of development that are planned for the future

[0 Sealing caves, fractures, sinkholes, other karst features

TCEQ-20971 (08/31/2023) Page2of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



[0 Disturbance of vegetation or wetlands

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing
of caves, or other karst features):

There is no proposed construction.

2. Describe existing disturbances, vegetation, and land use:

There are no disturbances due to proposed construction. This application is for a renewal
of the permit to discharge wastes for Harris County Municipal Utility District No. 167.

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR
AMENDMENTS TO TPDES PERMITS

3. List construction dates of all buildings and structures on the property:

4. Provide a brief history of the property, and name of the architect/builder, if known.

TCEQ-20971 (08/31/2023) Page 3 of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



Attachment E :

Treatment Process, Treatment Units, and Process Flow Diagram
(Corresponds to Domestic Technical Report 1.0, ltems 3A, 3B, and 3C, Pages 2 and 3)



HCMUD 167 WWTP
ATTACHMENT E
Treatment Process, Treatment Units, and Process Flow Diagram

Corresponds to Domestic Technical Report 1.0, ltem 3A, Page 2

HCMUD No. 167 wastewater treatment plant is a permanent concrete wastewater treatment
plant which employs a treatment process of conventional activated sludge treatment process
with complete mix aeration and nitrification. The plant is currently operating at full capacity with
an average daily design flow of 1.6 MGD. The activated sludge process is operated using three
existing aeration basins, two final clarifiers, and two chlorine contact basins.

The activated sludge process is operated utilizing two lift stations and headworks with one
rotary drum screen, two manually cleaned bar screens and a flow splitting structure, three
aeration basins, two clarifiers, two chlorine contact basins, effluent flow measurement devices,
and one outfall. The chlorination and dechlorination facility consists of liquid sodium hypochlorite
and sodium bisulfite feed facilities.

Waste activated sludge will be stabilized onsite with aerobic digesters and a sludge thickener.
Sludge from the thickener will be pumped to a dewatering belt filter press on-site. Dewatered
sludge will be regularly hauled off-site to landfills for final disposal.

HCMUD 167 WWTP

Attachment C. Treatment Process. Treatment Units, and Process Flow Diagram 1of3



HCMUD 167 WWTP
ATTACHMENT E
Treatment Process, Treatment Units, and Process Flow Diagram

Corresponds to Domestic Technical Report 1.0, Item 3B, Page 2

PROPOSED TREATMENT UNITS

Treatment Units Number of Units Size

Aeration Basin 3 Each Unit = 56.75' x 28’ x 20.18’ (SWD = 17.8’)

Clarifier 9 Clarifier #1: 52’ diameter x 12.11" SWD.
Clarifier #2: 67.17' diameter X 12.11’ SWD.

Centrifugal Blower 1 1,600 scfm @ 9.0 psig

Chlorine (SOdlUm 25000 I t tank

Hypochlorite) Supply 1 ’ gaflon (?rage an ,S

Source 2 — 25.0 gph chemical metering pumps

Chlorine Contact Basins 2 Each Unit = 6,502 cu. fi.

Dechlorination (Sodium 1 2 — 1,000 gallon storage tanks

Bisulfite) Supply Source 2 — 2.0 gph chemical metering pumps

Return Activated Sludge -

(RAS) Pump 1 8” — 600 gpm RAS pump

Waste Activated Sludge "

(WAS) Pump 3 6" — 300 gpm WAS pump
Digester #1 & #2 : Each Basin is 9,995 Cu. Ft.

Aerobic Digester 3 Digester #3: Converted Train/Aeration Basin
(excluding existing digester portion) = 28,480
Cu. Ft. (40’ x 40’ x 16.5 SWD and 21’ x 6’ x
16.5’° SWD)
2 Meter Press;

Belt Filter Press 1 Solids loading rate - 1,400 Ibs/hr @2% solids
Hydraulic loading rate — 140 gpm @ 2% solids

Sludge Thickener 1 60’ Diameter

HCMUD 167 WWTP
Attachment E, Treatment Process, Treatment Units, and Process Flow Diagram Page 2 of 3



LOBRZO0LA NOLLYHLSIDIY WHI $TdEL | 0Zr¥ NOUVHLSIDIY WHId 3dEL
LILBPSYTIS 1 65282 XL NUSNY | 002 3US ‘E 507 ‘Ad@ OVOW N 1080t
SYTIVO | HLHOM 1H04 | NOLSNOH | CINGINV NVS { Nilsav

S¥IINIONI 1

NOSMVYa-advd

“IV3S ONY SHULYNDIS TYNIDWO S,INVLITASHOO 3HL INMV3E STYRBLYA AODQUYH TN NG AINO AT QSMALTY KUNZLEAQYN NI38 JAVH AVR ONY ATIVONONLOZT CELUNSNYAL MO/ONY USNOIS SYM LYHL WYRELY nOM Q30NG0YNS NI3G SYH LNGNNO0E SIHL

NVHOVIA MO1d SS3004d -3 INJWHOVLLY gjog =

SI NMY¥Q  5d Q3X03HD

m<xm.—. BZmu.._rwzmu_.._ H_O >|_|_O TSR daNoIs3Ia

1Z0¢ 'S¢ ¥380100 3Lva

91 ANIN AINNOD SIHHVH —G=sTE v sor

NOILV.LS
_ 147 oL
, VSOdSIQ OL
(14 'O 0¥0'sL)
o Nisvg ¥ILS3oIa
(Hov3 “Ld "no ¢86°6)
Z % | SNISVE ¥3LS3ION
v
TP
dnnd WNos
2 3
Z % | SNiSvVE 4
30 LOVINOD ANNOTHO
yv3ag A @ < dinnd
Ol ¢ z L WNOS
£ Nisva
NOILV¥3IY
4
XT3 AINRov3
avainsig ILIMOTHOOAH Z NIsvg
WNIGoS WNIGoS NOLL V3V
z
?zo:ﬁwé
L Nisva 14n
NOLLYY3Y
L | SHY0MQV3H

‘Svi3g

SLINMN ¥04 € 40 ¢ 133HS 3ONIYIL3H "ALIDVdVD
TINd LV TVNOILVY3dO AILNIMAND SI MM 3HL
ONLLSIX3 3V 343H NMOHS SLNANOdWOD Tiv

L
?zo:ﬁmé
14

J00DYL QI 498 WOZZIZ ‘1ZOZ 'SZ YO 9eg

\losausy uad 2202\2102 Hwiad diwn — 21922e09\SMd\I00IV\CO\BZ\80r\s1a5fesd\ iy el

WV -9ZL01T\ Y

brpwoiBofg MoLd 8593004 — O §



Attachment F:

Site Drawing
(Corresponds to Domestic Technical Report 1.0, Item 3, Page 3)



Cunec Ocr 28, 2621, 30000am User O TRaco

A AN
I AR
1___,,..-..ﬁ =
/-""i_“

a7\

CRESENTCREEKDR 2 _'

) [

wsh r:ounrog / |FoﬂESTD.9

HCMUD 167 F’REIPERTY
BEIUNDARY
;u.. wurn.g vorklko—" =
J ) =
J — __'jg_._ : _l\_' KJ ....... = g
=) : 1%:‘15 AL f\)
. (YrorDi g g = ; 0
5 = f
RDD ’HIMIB‘LE‘JD ; \)‘“ W

&\ /KR \su AMERT Fil ;b:

by [ S
KIETH HARROW BLYD

= LISZSA TN b
| i \\f o~
lr—pcgrm ARROW' m.vo) / J e 1 ) ‘c r= s
=) == b) <[
W}} / RICENOOD VILLAGE TAL _ ‘a\-i)wrsré., l /\ ‘T
B N \m) X TREATMENT
IMI 1l d— _ _FACILITY & %
G

L/. |

r

oc”  WESTFIELD VILLAGE DR

|

SITE BOUNDARY

= l;bw LN \

“.-ﬁ:}( -___.J'

=

“‘\

|

. CYPRESSCANYON DR_"?S"‘--

e ADOW.OR—"|-

=)

.. d
i i b
0 ‘ y : Q \ 8 ¥
f{f r‘%%u = g_ / §
{4l
== J CLAYRD —"--:’ni e I I I t :
- _!,ﬁu\%a mmp.mﬂ 9 ‘ } [’"j:"__\ = 1 ="
7 ==\ — = L;'IETP"]UI] ¢ o | F
V|_>j | vksrreolpiny JJ 7] 1l L\l\ \{B L | [
2 i ) ?\l ’ nl | = + { | SCALE: 1= 2,000°
4 f ) O ¢ 20000 4,000 6,000
Ll ﬂ,ﬁ(ﬁm )| ) 1 e W S
JOBNO, ___ 4082800 PAPE-DAWSON
DATE ___ 1002002021 HCMUD 167 WWTP ENGINEERS